CARCO

PARTS MANUAL

CARGO MODEL 50-PS AND PSC WINCH
FOR

KOMATSU D53A-17, P-17, S-17 AND
D57S-1, S/N 9,001 AND UP

CARCD® WINCH PRODUCTS

ADIVISION OF PACCAR / 1400 NORTH 4TH STREET, RENTON, WA 98055 U.S.A. (206)251-7834/TELEX: 32-8942

3205-F-7-5-84
SUPERSEDES
PAGE 1 3205-F-2-1-82




CARCO MODEL 50-PS & PSC WINCH
WINCH SPECIFICATIONS
KOMATSU D53A-17, P-17, S-17 AND
D578-1, S/N 9,001 AND UP

Winch Specifications

CABLE DRUM DATA:

Barrel Diameter. . ......... 10" (254mm)
Flange............... 19-7/8" (604mm)
Barrel Length ............ 10" (264mm )

CABLE CAPACITIES: (Wire Rope)

2" (183mm). ........... 682" (208m)
5/8" {16mm)............ 448’ (136m)
3/4" (19mm). . .......... 316" ( 96m)
Weight. . .......... Approx. 1900-2300 Ib.

CABLE FERRULE SIZE:
25456-1 (B4) for 1/2"" Wire Rope
25456-2 (B5) for 5/8"" Wire Rope
25456-3 (B6) for 3/4" Wire Rope

OIL CAPACITY
Model 50 (Std PTO) — 73 Qts (69.0 Liters)
Model 50 (Low PTO) — 38 Qts (36 Liters)

TEMPERATURE RANGES & RECOMMENDED LUBRICANTS

Prevailing Ambient Temperatures

1507
140460
1304
1204150
1911 40 “A”  MIL-L-2104C Grade 10
100 +
90+1 40 g Tvoe A i
upn 80 ] ype “A’ Suffix A
701§ 20 HTF Type “C-3"
“B” 60+ $
g ig" 10 “c Contact local oil supplier for proper oil.
30+ 0
204
104770
o+4]
1 -1°J-I -20
-20+1 .30
¥
-40 +4 -a0
-804 +

60+ -50
o FahrenheitbCelsius

Note: Park tractor unit in level condition before checking oil level.

Change oil and clean suction filter after each 1,000 hours or six months of
operation, whichever occurs first.

3205-B-7-5-84
SUPERSEDES
3205-B-2-1-82 PAGE 2



CARCO MODEL 50-PS & PSC WINCH
INDEX

KOMATSU D53A-17, P-17, §-17 AND
D578-1, S/N 9,001 AND UP

INDEX

CARCO MODEL 50-PS AND PSC WINCH

FOR

KOMATSU D53A-17, P-17, S-17 AND
D57S-1, S/N 9,001 AND UP

Page
ACCUMULATOR . . . .t ittt ittt ittt en e s s et st e s saaaseananseon s 22,23
ARCH, INTEGRAL. . .. .. ittt it ittt nata e aa e s anr e NA
BEVEL GEAR GROUP . .. .o ittt ittt ettt sa ettt et e nenana e neaans 6, 6A
BRAKE ASSEMBLY . . ottt ittt sttt e e e et n e e e as e sa st aaaan s 17, 14, 15
CABLE, CONTROL — SHIFT AND FREESPOOL. .. ... ... . i ittt 8
CASE AND COVERS. . . o ittt it ittt ettt ein e s s na s et sna s asnansaessanessn 12,13
CLUTCH ASSEMBLY . . . it ittt t ittt et et ne s e cn st aansnesanes soneen 16, 14, 15
CLUTCH SHAFT GROUP . . ittt i it i e ittt e ae st ettt as s es s 14,15
CONTROL GROUP—CONTROL STAND —CABLES —GAUGEKIT........ ... 8, 8A
CONTROL STAND . . ot ittt ittt ittt m s e ta e et ettt s u s as s e aan s 8,10,11
DRAWBAR . . .ottt ittt e ettt et e e e e sy 12,13
DRIVE LINE, PTO . . ottt ittt it it ittt et iane e s s st aeaaanassannaroeennanens 7
DRUM GROUP, CABLE. .. .. ittt it ittt ittt ettt et et asn et assans s 18,19
FAIRLEAD . . . . ittt it it it ittt s it e st e e e st s a et 28
FERRULES. . ...ttt it ittt te et cs s na e et e e s e st s e ananseans cns s 2,18,19
FILTER, STRAINER. . . ..ttt it it ittt ettt ittt ana e ana s aorsan 26,27
FREE SPOOL CONTROL CABLE . . . ..t i ittt it it ettt s ettt asaa e anaaas e anarns 8
FREESPOOLGROUP. . . ... i ittt i i e R R I 20,21
GAUGE KIT, OPERATOR S. . . . it ittt it ittt it sttt s aa s e eanns 8,9
HOSES & FITTINGS, HYDRAULIC. . . . ... it it ittt i i s assaa e anenas 22,23, 26, 27,9
HYDRAULIC CONTROL. . . o ittt it it e it e sm et i s s s a s e e s e 22,23
MOUNTING GROUP. . . i ittt i it it it ittt ie ettt ne e e saeaassnsasennssaatcnseannanas 7
PTOSHAFT, DRIVE LINE. . . . ... i i ittt ctee s e st 7
PUMP GROUP . . . .t i it it sttt e st e cate em e e s it aann e sanan 26,27
SHIFT CONTROL CABLE . . . it it it ittt s ettt i e s s e acnasaann oo 8
STRAINER,SUCTION . ... ... i it et it siaecnanas et e e e e e 26,27
VALVE, ACCUMULATOR CHECK . . . . ..ttt it i e it s st st s nas e 24,25
VALVE, HYDRAULIC CONTROL . ... ittt ittt i ettt et vaen s e aans aaas 24, 25, 22, 23
VALVE, RELIEF . .. ottt ittt ittt c it i et caae s e sacan s an 24,25
WINCH IDENTIFICATION. . . . ittt ettt ittt ettt et e e n s a e eaan s 4,5
WINCH SPECIFICATIONS . . . .ttt ittt it it ettt e et e m s ettt a st aas s e asacnananennns 2

Note: Purchased parts, such as bearings and oil seals may be substituted with parts of
equal quality on the manufacturer’s recommendation, and with the approval of
Carco.
ATTENTION: Be sure to give correct part number, part name and complete serial number
of winch when ordering. Also name and model of the tractor on which the winch is mounted.
3206-F-7-5-84
SUPERSEDES

PAGE 3 3206-F-2-1-82




CARCO MODEL 50-PS & PSC WINCH
WINCH IDENTIFICATION
KOMATSU D53A-17, P-17, $-17 AND
D578-1, S/N 9,001 AND UP

WINCH MODEL IDENTIFICATION

The Model 50 Power Shift winch is manu-
factured as a Standard PTO or Low PTO,
depending on tractor application.

In the Standard PTO, the bevel gear group,
clutch and brake components are located in
the upper bores of the winch case. See Fig-
ures 1 and 2.

FIGURE 3

FIGURE 1

FIGURE 4

The winch identification plate is located
on the right-hand side of the winch case.
See Figures 5 and 6.

The winch serial number is also stamped
into the upper right-hand corner of the mount-
ing pad. See Figure 5.

FIGURE 2

The Model 50 Low PTO winch has the
bevel gear group, clutch and brake components
located in the lower bores of the winch case.
See Figures 3 and 4.
3206-B-7-5-84

SUPERSEDES
3206-B-2-1-82 PAGE 4



CARCO MODEL 50-PS & PSC WINCH
WINCH IDENTIFICATION
KOMATSU D53A-17, P-17, S-17 AND
D57S8-1, S/N 9,001 AND UP

SERIAL NO. PLATE and configuration details stamped in the
SERIAL NO. “model” space. Example:
OF WINCH
STAMPED HERE MODEL
50 PS cC o 000
MODEL 50
POWER SHIFT
BEVEL GEAR RATIO
AORK = 1:1
Q BORL = 1.27:1
CORM = 1864:1
FIGURE 5 DORN = 2.11:1
EORP = 2.78:1
O CARCO. winch O CABLE DARLM ROTATION
MODEL SERIAL 0= STD SPEED
50 PS C0000 5-XXX OVERSVF\,IQ:%
1= LOW
FILL TO PROPER LEVEL APPROX [I] QTs OVERWIND
USE ATF DEXRON ®. HTF TYPE C-2 OR
EOQ MIL-L-2104C. GRADE 10
CLEAN SUCTION FILTER AND REFILL AT CLUTCH SHAFT GROUP
000 = STD SPEED
TRACTOR TRENASUS;-FE\&CNE INTERVALS r 100 = LOW SPEED

WINCH HYDRAULIC SYSTEM CONTAINS
ACCUMULATORS. HIGH PRESSURE OIL
MUST BE BLED OFF BEFORE SERVICING

HYDRAULIC SYSTEM. CONSULT SER- IMPORTANT: When repair items are
VICE MANUAL. needed, please include unit serial number with

parts order.
CARCO WINCH PRODUCTS

O ADIVISION OF PCOAR / RENTON WASHINGTON, U.S.A O

FIGURE 6

The winch model number is an important
reference. By decoding the last five digits as
shown, specific information is revealed as to
what optional components were used when
the unit was manufactured. The winch serial
number and information tag has the model

‘3207-F-7-5-84
SUPERSEDES
PAGE 5 3207-F-2-1-82




CARCO MODEL 50-PS & PSC WINCH
BEVEL GEAR GROUP

KOMATSU D53A-17, P-17, $-17 AND
D578-1, S/N 9,001 AND UP

23 2 1 15
o 11
14
o :’:\\ 19
GEAR 7 [_ » N ,
BOX e \ .
YOKE A -
18 /
N - 2
R —— 3
=
! " Ia| | 4
BEVEL GEAR GROUP 53769
3207-B-7-6-84
SUPERSEDES

3207-B-2-1-82 PAGE 6



BEVEL GEAR GROUP 53769-0103 STD & 53769-0105 SLOW SPEED

CARCO MODEL 50-PS & PSC WINCH
BEVEL GEAR GROUP
KOMATSU D53A-17, P-17, §-17 AND

D57S-1, S/N 9,001 AND UP

QUAN.
REF. CARCO PART NO. NAME AND DESCRIPTION PER
UNIT

1 15210 Bearing (SKF 6008) 1
2 15211 Bearing (SKF 6008 NR) 2
3 15312 Bearing Assembly 1
4 16041-11 Nut, Bearing Lock (N-11, TN-11) 1
5 16047610 Screw, Hex Hd Cap (3/8 x 1-1/4 UNC) 8
6 16047-816 Screw, Hex Hd Cap (1/2 x 2 UNC) 6
7 16067-6 Washer, Lock (3/8) 21
8 16068-11 Washer, Bearing Lock (W-11) 1
9 16158416 Nipple, Pipe (1/4 x 2) 1
10 16169-8 Plug, Sq Hd Pipe (1/2) 1
11 16230-0007 Plug, Expansion (3) 1
12 16262-266 O-Ring (NAT’L. 623044) 1
13 16313-156 Ring, Retaining (TRUARC 5100-156) 1
14 16313-177 Ring, Retaining (TRUARC 5100-177) 2
15 16314-268 Ring, Retaining (TRUARC N5000-268) 1
16 1634228 Seal (NAT’L. 410190) 1
17 530470001 Spacer, Seal 1
18 53048-0001 Shim Set 1
19 53097-0002 Carrier 1
20 53114 Pinion, Pump 1
21 53153 Cap 1
22 53759 Gear Box 1
23 53764 Shaft, Pinion 1
24 53765 Gear, Output 1
25 53766 Shaft, Output 1
26 53767 Cap 1
27 16067-8 Washer, Lock (1/2) 6
28 {53049-0003 Gear, Bevel (Standard Speed) 2
53049-0005 Gear, Bevel (Slow Speed) 2

29 {53050-0013 Pinion, Bevel (Standard Speed) 1
53050-0015 Pinion, Bevel (Slow Speed) 1

NOTE: The Bevel Gear Set above is standard for the adaption indicated. Below are gear combinations to provide a
range of line speeds and pulls for various winching requirements. Important — Prior to ordering or quoting on any
optional Bevel Gear Set be sure to check with factory on availability, and if the gear set would be recommended
for the application.

BEVEL GEAR BEVEL PINION
GEAR SET NO. RATIO
Part No. Teeth Part No. Teeth
53769-0101 53049-0001 30 53050-0011 30 1/1
53769-0102 53049-0002 33 53050-0012 26 1.27/1
53769-0103 53049-0003 36 53050-0013 22 1.64/1
53769-0104 53049-0004 38 53050-0014 18 2.11/1
53769-0105 53049-0005 39 53050-0015 14 2.78/1
3208-F-7-5-84
SUPERSEDES
PAGE 6A 3208-F-2-1-82




CARCO MODEL 50-PS & PSC WINCH
MOUNTING GROUP

KOMATSU D53A-17, P-17, $-17 AND
D57S-1, S/N 9,001 AND UP

10

®)

~©

REF BEVEL
GEAR GROUP

A
2Q|

—~

MOUNTING GROUP — 53776, 53777

QUAN.

REF. CARCO PART NO. NAME AND DESCRIPTION PER

UNIT
1 16027-1430 Screw, Hex Hd Cap (7/8 x 3-3/4 UNC) 8
2 16067-6 Washer, Lock (3/8”) 4
3 16399-0616 Screw, Hex Hd Cap (3/8 x 2 UNF) 4
4 16400-14 Nut, Hex (7/8 UNC) 8
5 16401-06 Nut, Hex (3/8 UNF) 4
6 16425-35 Screw, Metric Hex Hd (M24 x 3 x 80mm) 4
7 16458-5 Nut, Metric Hex (M24 x 3) 4
8 16077-16 Washer, Plain (17) 4
9 50036-12 Stud, Metric (M24 x 3 x 4.250) 4
10 16297-40 Yoke, Splined 1
11 53775-0002 Adapter, LH 1
12 53775-0001 Adapter, RH 1
13 (Ref) See Below PTO Shaft Group 1

*Tractor must be equipped with PTO shaft group as follows:
D53A and P-16 Komatsu P/N 134-960-1000 Stock No. 0531243
D53A and P-17 Komatsu P/N 134-960-1100 Stock No. 0521243
D538-16 and D578-1 thru S/N 9000 Komatsu P/N 135-960-1000 Stock No. 0571243
D538-17 and D57S-1 S/N 9001 and up Komatsu P/N 135-960-1100 Stock No. 0591243
Order PTO shaft group separately from Komatsu America Corp. Parts Department.

3208-B-7-

5-84

SUPERSEDES

3208-B-2-

1-82

PAGE 7




CARCO MODEL 50-PS & PSC WINCH

CONTROL GROUP (WITHOUT ENCLOSED CAB)

KOMATSU D53A-17, P-17, 8-17 AND
D57S-1, S/N 9,001 AND UP

§ RIGHT CONSOLE

\

PAGE 8

)
CONTROL GROUP 54609 (WITHOUT ENCLOSED CAB)
QUAN,
REF. CARCO PART NO. NAME AND DESCRIPTION PER
UNIT
1 16033-6 Nut, Hex (3/8 UNC) 4
2 16047-608 Screw, Hex Hd. Cap (3/8 UNC x 1) 4
3 16067-6 Washer, Lock 4
4 16459-1 Strap, Retaining 2
5 16528-0004 Grommet 1
6 48700-120 Pressure Gauge Kit (See page 9) 1
7 49805-9 Stand, Control (See pages 10 and 11) 1
8 52000-084 Cable, Power Shift Control 1
9 52000-102 Cable, Free Spool Control 1
3209-F-7-5-84
SUPERSEDES

3302-F-9-1-83




CARCO MODEL 50-PS & PSC WINCH
CONTROL GROUP (WITH ENCLOSED CAB)
KOMATSU D53A-17, P-17, 8-17 AND
D578-1, S/N 9,001 AND UP

6

"/9
!

L'

CONTROL GROUP 54611 (WITH ENCLOSED CAB)

QUAN.
REF. CARCO PART NO. NAME AND DESCRIPTION PER
UNIT
1 16033-6 Nut, Hex (3/8 UNC) 7
2 16047-608 Screw, Hex Hd. Cap (3/8 UNC x 1) 7
3 16067-6 Washer, Lock 7
4 16459-1 Strap, Retaining 2
5 16528-0003 Grommet 2
6 16528-0004 Grommet 1
7 48700-120 Pressure Gauge Kit (See page 9) 1
8 49805-1 Stand, Control (See pages 10 and 11) 1
9 54411 Bracket, Control Stand 1
10 52000-084 Cable, Power Shift Control 1
11 52000-102 Cable, Free Spool Control 1
3209-B-7-5-84
SUPERSEDES

3302-B-9-1-83 PAGE 8A



